



TÜVRheinland®

DIN CERTCO

Genau. Richtig.

RECOGNITION

Testing Laboratory **Kiwa GmbH**
MPA Berlin-Brandenburg
Voltastr. 5 // Geb. 10.6
13355 Berlin
GERMANY

Testing Laboratory See annex

Testing basis DIN EN ISO/IEC 17025:2018-03

Mark of conformity



Anerkanntes Prüflaboratorium

Registration No. PL119

Valid until 2029-08-29

Right of use

This recognition confirms that the testing laboratory has the required competence to carry out tests within the certification procedures of DIN CERTCO in accordance with the specified standards for the products listed in the annex.

The testing laboratory operates here in accordance with the aforementioned test basis and is granted the right to use the above mark of conformity in conjunction with the corresponding registration number.

See annex for further information.

2024-12-11

Dr. Klaus Kock
Managing Director





ANNEX

Recognition

PL119 dated 2024-12-11

Approval Scope

Product(s)	Test basis	Location(s)
Concrete roofing tiles	DIN EN 491:2011-11 DIN EN 490:2017-04 Certification Scheme Concrete roofing tiles and fittings (2014-03)	Berlin

Head of laboratory

Dr. Matthias Reese

Deputy

Robert Ernst

